



编号 No.: ZKS170300226



UN38.3 测试报告

UN38.3 Test Report

样品名称 : 磷酸鐵鋰電池組
25.6V, 224Ah, 5734.4Wh

Sample name : LiFePO4 Battery
25.6V, 224Ah, 5734.4Wh

型号 Model : 398707229

委托单位 : 迪吉亞節能科技股份有限公司

Consignor : DIJIYA ENERGY SAVING TECH. INC.



深圳市中认联科检测技术有限公司
Shenzhen ZRLK Testing Technology Co., Ltd.



编号 No.: ZKS170300226

样品名称 Sample name	中文 Chinese	磷酸鐵鋰電池組 25.6V, 224Ah, 5734.4Wh			
	英文 English	LiFePO4 Battery 25.6V, 224Ah, 5734.4Wh			
型号 Model	398707229				
样品编号 Sample No.	01~41				
委托单位 Consignor	迪吉亞節能科技股份有限公司 DIJIYA ENERGY SAVING TECH. INC.				
地址 Address	桃園縣龜山市龜山工業區興業街6號 No.6, Xingye St., Guishan Township, Taoyuan County 333, Taiwan				
生产单位 Manufacturer	迪吉亞節能科技股份有限公司 DIJIYA ENERGY SAVING TECH. INC.				
地址 Address	桃園縣龜山市龜山工業區興業街6號 No.6, Xingye St., Guishan Township, Taoyuan County 333, Taiwan				
测试方法 和判定标准 Test method and criterion	联合国《关于危险货物运输的建议书 实验和标准手册》 ST/SG/AC.10/11/Rev.6, 38.3 UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6, 38.3				
样品外观 Appearance	蓝色棱柱形电池, 尺寸 190*160*160mm Blue prismatic battery, size 190*160*160mm				
样品接收日期 Accepted date	2017-03-23	测试起迄日期 Test date	2017-03-23 ~ 2017-04-14		
测试项目 Test items	高度模拟、温度试验、振动、冲击、外部短路、重物冲击、过度充电、强制放电 Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Impact, Overcharge, Forced discharge.				
测试结论 Conclusion	经测试, 该样品符合联合国《关于危险货物运输的建议书 实验和标准手册》 ST/SG/AC.10/11/Rev.6, 38.3 标准要求。 The sample has passed the test items of UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6, 38.3 签发日期(Issue date): 2017-04-19				
编制 Compiler:	孙纤 Jany Sun	审核 Checker:	罗兵 Bruce Luo	批准 Approver:	马芳琴 Ailis Ma